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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
Effective Radiated Power
§22.913 (a)(2) (Band 26)
3.2 §27.50 (b)(10) Effective Radiated Power Pass )
§27.50 (c)(10) (Band 13) (Band 17)
§24.232 (c) Equivalent Isotropic Radiated Power
§27.50 (h)(2) (Band 25) (Band 41)
3.3 §24.232 (d) Peak-to-Average Ratio Pass -
3.4 §2.1049 Occupied Bandwidth Reporting only -
§2.1051
§22.917 (a) Conducted Band Edge Measurement
§24.238 (a) (Band 13) (Band 17)
3.5 §27.53 (c)(2)(4) (Band 25) (Band 26) Pass -
§27.53 (g)
§2.1051 Conducted Band Edge Measurement
§27.53 (m)(4) (Band 41)
§2.1051
§22.917 (a) Conducted Spurious Emission
§24.238 (a) (Band 13) (Band 17)
3.6 827.53 (c)(2) (Band 25) (Band 26) Pass -
§27.53 (g)
§2.1051 Conducted Spurious Emission
§27.53 (m)(4) (Band 41)
§2.1055
§22.355 Frequency Stability
37 §24.235 Temperature & Voltage Pass
§27.54
§2.1053
Z;Zg;; E:; Radiated Spurious Emission
§27 53 ©Q) (Band 13) (Band 17) Under limit
4.2 §2'7 53 (M (Band 25) (Band 26) Pass 8.04 dB at
§27.53 (q) 10332.000 MHz
§2.1053 Radiated Spurious Emission
§27.53 (m)(4) (Band 41)
Remark:
1. Not required means after assessing, test items are not necessary to carry out.
2. This is a variant report by adding LTE Band 13, 17, 25, 26, and 41. All the test cases were performed on
original report which can be referred to other report. Based on the original report, the test cases were verified.

Reviewed by: Wii Chang
Report Producer: Maggie Chiang
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1 General Description
1.1 Product Feature of Equipment Under Test

GSM/WCDMAVJLTE, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac, NFC, and GNSS.
Product Specification subjective to this standard

WWAN: Monopole Antenna
WLAN: Monopole Antenna
Antenna Type Bluetooth: Monopole Antenna
GPS: Monopole Antenna
NFC: Loop Antenna

Accessories Information

AC Adapter Brand Name Motorola Solutions Model Name MUO08-L050150-A1
Battery 1 Brand Name Motorola Solutions Model Name PMNN4546A
Battery 2 Brand Name Motorola Solutions Model Name PMNN4545A

USB Cable Brand Name Motorola Solutions Model Name CBO000756A01

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1190 and TWO0007 under the FCC 2.948(e) by Mutual Recognition Agreement
(MRA) in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC.

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
03CH15-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
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1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ 47 CFR Part 2, 22(H), 24(E), 27

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
¢+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.
For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Y

Plane for Band 25 and Band 41 ; Z plane for Band 13 and Band 26) were recorded in this report.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items | Band
1.4 3 5 10 15 20 | QPSK |16QAM 1 Half | Full L M H
13 - - v v - - \% \% \% \% Y v v v
17 - - Y Y - - \ \ Y Y Y v v v
Max.
Output 25 Y Y v v v \Y \ \ Y \ \ % % %
Power
26 \Y \ \% \% \% - \ \ \% \% \% \% \% \%
41 - - v v \Y \Y \Y \Y \Y \Y \Y \Y \Y \Y
13 - - \% - - \ \ \% \% \%
17 - - Y - - \ \ Y Y v v v
Peak-to-
Average 25 v \% \% \% Y v v v
Ratio 26 Y - \% \% \% Y v v v
41 - - Y \ \ \Y \Y v v Y
13 - - \Y \% - - \% \% \Y v v Y
17 - - \ \ - - Y Y \Y \Y \Y \Y
26dB and
99% 25 \ \ \ \ \ \Y \ \ \Y % \% \%
Bandwidth
26 \ \ \ \ \ - \ \ \Y % \% \%
41 - - \ \ \ \Y Y Y \Y \Y \Y \Y
13 - - \Y \% - - \% \% \% \Y v Y
17 - - \ \ - - \ \ \Y \Y v Y
Conducted
25 Vv Vv \% \% \% Vv \% \% \% Y % \Y
Band Edge
26 Vv Vv \% \% \% - \% \% \% Y % \Y
41 - - \ \ \ \Y Y Y Y Y Y Y
TEL : 886-3-327-3456 Page Number 1 70f 23
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Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 5 10 15 20 QPSK [16QAM 1 Half [ Full L M H
13 - Y Y - - Y \ \ \ \ \
17 - Y Y - - Y \ \ \ \ \
Conducted
Spurious 25 Y Y Y Y \Y \Y \ Y Y Y Y
Emission
26 Y \ \ \ - \Y \ \ \ \ \
41 - \ \ \ \Y \Y \ \ \ \ \
13 - \% - - \% \% Y
17 - \Y - - \Y \Y Y
Frequenc
q - i 25 v \% v \
Stability
26 v - \% v \
41 - Y Y v \
13 - Y v - - \% \Y \Y \ \ \
17 - \Y v - - \Y \Y \Y Y Y Y
E.RP/
25 \Y \% \% \% \Y \% \ \ Y Y Y
E.LR.P
26 \Y \% \% \% - \% \ \ Y Y Y
41 - \ \ \ \Y \Y Y Y \ \ \
13 Worst Case \
Radiated 25 Worst Case v v v
Spurious
Emission 26 Worst Case v | v | v
41 Worst Case Y \ \
1. The mark “v “ means that this configuration is chosen for testing
2. The mark ““ means that this bandwidth is not supported.
Remark 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under

different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
4. All the radiated test cases were performed with Battery 1.
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2.2 Connection Diagram of Test System

Sysiem BT
Simulator AP router Notebook GPS Station Earphone

Power EUT

Source Notebook

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.3 Support Unit used in test configuration and system

Item [Equipment Trade Name |Model No. FCC ID Data Cable [Power Cord

1. |LTE Base Station |Anritsu MT8820C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels
LTE Band 13 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 23230 -
10
Frequency - 782 -
Channel 23205 23230 23255
> Frequency 779.5 782 784.5
LTE Band 17 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 23780 23790 23800
10 Frequency 709 710 711
Channel 23755 23790 23825
> Frequency 706.5 710 713.5
LTE Band 25 Channel and Frequency List
BW [MHZ] Channel/Frequency(MHz) Lowest Middle Highest
Channel 26140 26340 26590
20 Frequency 1860 1880 1905
Channel 26115 26340 26615
15 Frequency 1857.5 1880 1907.5
Channel 26090 26340 26640
10 Frequency 1855 1880 1910
Channel 26065 26340 26665
> Frequency 1852.5 1880 1912.5
Channel 26055 26340 26675
> Frequency 1851.5 1880 1913.5
Channel 26047 26340 26683
4 Frequency 1850.7 1880 1914.3
TEL : 886-3-327-3456 Page Number : 10 of 23
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LTE Band 26 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest

Channel 26865 26915 26965
o Frequency 831.5 836.5 841.5
Channel 26840 26915 26990

10 Frequency 829 836.5 844
Channel 26815 26915 27015
> Frequency 826.5 836.5 846.5
Channel 26805 26915 27025
> Frequency 825.5 836.5 847.5
Channel 26797 26915 27033
L Frequency 824.7 836.5 848.3

LTE Band 41 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 39750 40620 41490

20 Frequency 2506 2593 2680
Channel 39725 40620 41515
o Frequency 2503.5 2593 2682.5
Channel 39700 40620 41540

10 Frequency 2501 2593 2685
Channel 39675 40620 41565
> Frequency 2498.5 2593 2687.5

TEL : 886-3-327-3456 Page Number : 11 0f 23
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and ERP/EIRP

3.2.1Description of the Conducted Output Power Measurement and ERP/EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for Band 26.

The ERP of mobile transmitters must not exceed 3 Watts for Band 13 and Band 17.

The EIRP of mobile transmitters must not exceed 2 Watts for Band 25 and Band 41.

According to KDB 412172 D01 Power Approach,

EIRP = Pr + Gt — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 5.7.1
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 4.2

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

22.917(a)

For operations in the 824 — 849 MHz band, the FCC limit is 43 + 10log,o(P[Watts]) dB below the
transmitter power P(Watts) in a 100kHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

24.238 (a)

For operations in the 1850-1910 and 1930-1990 MHz band, the FCC limit is 43 + 10log,o(P[Watts]) dB
below the transmitter power P(Watts) in a 1MHz bandwidth. However, in the 1 MHz bands immediately
outside and adjacent to the frequency block a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53 (c)

For operations in the 776-788 MHz band, the FCC limit is 43 + 10log.o(P[Watts]) dB below the
transmitter power P(Watts) in a 100 kHz bandwidth. However, in the 100 kHz bands immediately
outside and adjacent to the frequency block, a resolution bandwidth of at least 30 kHz may be
employed. In addition, the power of any unwanted emissions in any 6.25 kHz bandwidth for all
frequencies between 763-775 MHz and 793-806 MHz shall be attenuated below the transmitter power,

P (dBW), by at least 65 + 10 log10 p(watts), dB, for mobile and portable equipment.

27.53(g)

For operations in the 600MHz band and 698 -746 MHz band, the FCC limit is 43 + 10log10(P[Watts])
dB below the transmitter power P(Watts) in a 100 kHz bandwidth. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least 30

kHz may be employed.
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27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on
all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB
on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o g M 0N

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
8. For LTE Band 41, the other 40 dB, and 55 dB have additionally applied same calculation

above.
TEL : 886-3-327-3456 Page Number : 17 of 23
FAX : 886-3-328-4978 Issued Date : Sep. 14, 2018

Report Template No.: BU5-FGLTE Version 2.1 Report Version 101



ssamonias. FCC RADIO TEST REPORT Report No. : FG851419-01A

3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 41.:

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g &> W

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

10. For Band 41

The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)

TEL : 886-3-327-3456 Page Number : 18 of 23
FAX : 886-3-328-4978 Issued Date : Sep. 14, 2018
Report Template No.: BU5-FGLTE Version 2.1 Report Version 101



ssamonias. FCC RADIO TEST REPORT Report No. : FG851419-01A

3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

22.355

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center
frequency.

24.235 & 27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the authorized
frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup
For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

o
e le
Spectrum Analyzer / Recei
System Simulator P hyz ceiver
For radiated test above 1GHz
RX Antenna

L]0

Spectrum Analyzer / Receiver

System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.
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4.2 Radiated Spurious Emission

4.2.1Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.
The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 41

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

For LTE Band 13

For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz bands, emissions in the band
1559-1610 MHz shall be limited to =70 dBW/MHz equivalent isotropically radiated power (EIRP) for
wideband signals, and —80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 5.8 and ANSI/ TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. Thetable was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

11. For Band 41:
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
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5 List of Measuring Equipment

Instrument | Manufacturer Model No. Serial No. [Characteristics Cal:)b;fetion Test Date Due Date Remark
"TS'tEaﬁgﬁe Anritsu MT8820C | 6201432821 Af/(S:“D"ﬁZETSE Oct. 13, 2017 Tugd_zzoéyzzoolfg Oct. 12, 2018 (CTol_'i‘ggcl_t'i‘;
i‘;]zcl;/rzue": ggmzé‘ FSV40 101397 10Hz~40GHz |Nov. 07, 2017 AAuugé.220é122001188~ Nov. 06, 2018 E:T(’;ggcéi‘;
Te&gi:itrre ESPEC SU-241 92003713 | -30C~95C |May 31,2018 AAngd'ZZOé’ZZOOlfs* May 30, 2019 ?Tol_’:gg_ﬁfg
F;g\?/:’g:;;;f GW Instek PSS-2005 EL890001 ;.\éi%\g Oct. 06, 2017 /:Llugé.220é122001188~ Oct. 05, 2018 (CTOSSQJC;:(‘;
1-18GHz 20dB
Coupler Warison éﬁ:ﬁ(’)\f‘gl #B 1G~18GHz |Dec. 04, 2017 /AXJUQQ-ZZOé’22001188~ Dec. 03, 2018 E:T(’;ggcéi‘;
Coupler
Preamplifier EMEC EM18G40G 060715  |18GHz ~ 40GHz|Dec. 05, 2017 ’X‘ugé_lfé’zzoolfg Dec. 04, 2018 (Osgﬁj‘gfﬁn
Loop Antenna ggﬁ\fﬁé‘ HFH2-22 100488 | 9 kHz~30 MHz |Nov. 23, 2017 A'L{Jugé'lfé’zzoolfg Nov. 22, 2018 (ogéﬂifgf’ﬁn
SH;EtSEn';m” SCHV&RZBE BBHA 9170 |BBHA9170576 |18GHz ~ 40GHz|May 08, 2018 AA“ugé_lfé,ZZOOﬁ“ May 07, 2019 (osggifg?gv)
Amplifier SONOMA 310N 363440 9kHz~1GHz |Dec. 26, 2017 A'L{Jugé'lfé’zzoolfg Dec. 25, 2018 (ogéﬂifgf’ﬁn
Bilog Antenna |  TESEQ %%hi%é?ﬁ‘%%g 41912805 |30MHz to 1GHz | Jan. 10, 2018 Tugé-1156’22001188~ Jan. 09, 2019 (Osgﬁj‘gfﬁn
Horn Antenna SCHV&RZBE BBHA9120D | 9120D-1620 | 1G~18GHz |Oct 03, 2017 P':Jugé'll5é’22001188~ Oct. 02, 2018 (Osgﬂii‘gf’:\o
Preamplifier Keysight 83017A | MY53270195 |1GHz~26.5GHz |Aug. 21, 2017 Tugé-lISé’22001188~ Aug. 20, 2018 (osgaifg?gv)
i‘:]zclgzl’e"r‘ Agilent E4446A | MY50180136 | 3Hz~44GHz |Apr. 25,2018 ’Xjugg'.lfé’zzoolfs* Apr. 24, 2019 (Osgﬂii‘g_":\o
Antenna Mast |  ChainTek | MBS-520-1 N/A 1m~4m N/A AA“ugé_lfé,ZZOOlf; N/A (osgaiig?:\()
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A /XJugé_lfé,zzoolf; N/A (Osggifg?:\()
Eg/'c'eTs; Keysight '\éﬁﬂo)fgf MY57290111 | 3Hz~26.5GHz |Nov. 02, 2017 AAuugé.ll5é’22001i38~ Nov. 01, 2018 (Oggaifg?:\()
SH';nEtan';om SCHV(V:?(RZBE BBHA 9170 |BBHAQ170584 | 18GHz- 40GHz |Nov. 27, 2017 ’Xjugé_lfélzzoolfg Nov. 26, 2018 (ogéﬂifg?ﬁv)
G«eS:]ger:ZtIm 222\?\;2 SMF100A 101107  |100kHz~40GHz [May 21, 2018 AAuugé.ll5é’22001i38~ May 20, 2019 (Oggaifg?:\()
Horn Antenna SCHV(V:?(RZBE BBHAO120 D | 9120D-1522 | 1G~18GHz |May 10, 2018 /X’ugé_lISé,zzoolf; May 09, 2019 (osggifg?gv)
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 337
Confidence of 95% (U = 2Uc(y)) ]
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 367
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 403
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

| Conducted Output Power(Average power) |

LTE Band 25 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 23.50 23.00 23.02
20 1 49 23.48 23.68 23.32
20 1 99 22.75 23.58 22.08
20 50 0 QPSK 22.58 22.70 22.47
20 50 24 22.57 22.64 22.45
20 50 50 22.10 22.69 22.21
20 100 0 22.55 22.65 22.47
20 1 0 22.86 21.94 22.08
20 1 49 22.66 22.81 22.57
20 1 99 21.91 22.81 21.01
20 50 0 16-QAM 21.58 21.69 21.49
20 50 24 21.55 21.67 21.47
20 50 50 21.16 21.69 21.26
20 100 0 21.56 21.61 21.41
15 1 0 23.55 23.04 23.25
15 1 37 23.40 23.49 23.26
15 1 74 22.96 23.60 22.06
15 36 0 QPSK 22.52 22.65 22.43
15 36 20 22.53 22.60 22.44
15 36 39 22.52 22.65 21.88
15 75 0 22.51 22.63 22.43
15 1 0 22.82 22.29 22.49
15 1 37 22.67 22.77 22.53
15 1 74 22.14 22.88 21.01
15 36 0 16-QAM 21.54 21.68 21.46
15 36 20 21.49 21.64 21.41
15 36 39 21.49 21.68 20.62
15 75 0 21.51 21.61 21.46
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LTE Band 25 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 23.52 23.42 2341
10 1 25 23.40 23.54 22.20
10 1 49 23.47 23.62 22.10
10 25 0 QPSK 22.49 22.62 22.47
10 25 12 22.50 22.60 21.65
10 25 25 22.49 22.67 21.55
10 50 0 22.47 22.59 21.97
10 1 0 22.73 22.66 22.65
10 1 25 22.68 22.80 21.49
10 1 49 22.67 22.89 21.38
10 25 0 16-QAM 21.49 21.62 21.40
10 25 12 21.47 21.61 20.75
10 25 25 21.46 21.66 20.05
10 50 0 21.50 21.62 21.04
5 1 0 23.49 23.62 22.16
5 1 12 23.38 23.55 22.09
5 1 24 23.41 23.64 22.05
5 12 0 QPSK 22.45 22.58 21.01
5 12 7 22.47 22.62 21.35
5 12 13 22.46 22.66 21.41
5 25 0 22.43 22.57 21.48
5 1 0 22.69 22.80 21.39
5 1 12 22.68 22.80 21.37
5 1 24 22.67 22.90 21.07
5 12 0 16-QAM 21.48 21.60 20.10
5 12 7 21.48 21.62 20.42
5 12 13 21.44 21.69 20.45
5 25 0 21.44 21.58 20.02
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LTE Band 25 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
3 1 0 23.43 23.55 22.16
3 1 8 23.41 23.53 22.18
3 1 14 23.37 23.62 22.30
3 8 0 QPSK 22.43 22.57 21.25
3 8 4 22.47 22.59 21.37
3 8 7 22.40 22.55 21.41
3 15 0 22.43 22.56 21.34
3 1 0 22.67 22.75 21.38
3 1 8 22.66 22.78 21.42
3 1 14 22.64 22.86 21.58
3 8 0 16-QAM 21.50 21.63 20.35
3 8 4 21.52 21.65 20.39
3 8 7 21.49 21.61 20.47
3 15 0 21.45 21.59 20.42

1.4 1 0 23.30 23.45 22.10
1.4 1 3 23.39 2351 22.34
1.4 1 5 23.30 23.43 22.18
1.4 3 0 QPSK 23.40 23.50 22.18
1.4 3 1 23.42 23.55 22.24
1.4 3 3 23.38 23.52 22.26
1.4 6 0 22.38 2251 21.28
1.4 1 0 22.59 22.69 21.30
1.4 1 3 22.65 22.78 21.51
1.4 1 5 22.56 22.71 21.43
1.4 3 0 16-QAM 22.37 22.50 21.19
1.4 3 1 22.42 22.54 21.24
1.4 3 3 22.33 22.49 21.27
1.4 6 0 21.43 21.57 20.36
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LTE Band 13 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 22.84
10 1 25 22.69
10 1 49 22.60
10 25 0 QPSK 21.76
10 25 12 21.75
10 25 25 21.70
10 50 0 21.74
10 1 0 21.83
10 1 25 21.94
10 1 49 21.87
10 25 0 16-QAM 20.75
10 25 12 20.77
10 25 25 20.69
10 50 0 20.76
5 1 0 22.59 22.81 22.81
5 1 12 22.79 22.75 22.83
5 1 24 22.70 22.74 22.79
5 12 0 QPSK 21.95 21.81 21.87
5 12 7 21.95 21.80 21.90
5 12 13 21.93 21.76 21.87
5 25 0 21.91 21.81 21.86
5 1 0 21.88 22.05 22.11
5 1 12 22.13 22.01 22.10
5 1 24 22.13 21.99 22.05
5 12 0 16-QAM 20.97 20.86 20.88
5 12 7 21.00 20.85 20.92
5 12 13 20.95 20.79 20.85
5 25 0 20.92 20.81 20.88
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LTE Band 17 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 23.52 23.48 23.46
10 1 25 23.46 23.43 23.43
10 1 49 23.50 23.47 23.45
10 25 0 QPSK 22.56 22.54 22.55
10 25 12 22.54 22.52 22.52
10 25 25 22.55 22.53 22.54
10 50 0 22.55 22.53 2251
10 1 0 22.73 22.72 22.70
10 1 25 22.76 22.74 22.73
10 1 49 22.72 22.68 22.64
10 25 0 16-QAM 21.55 21.52 21.52
10 25 12 21.56 21.54 21.53
10 25 25 21.52 2151 21.49
10 50 0 21.55 21.56 21.55
5 1 0 23.51 23.47 23.40
5 1 12 23.49 23.44 23.38
5 1 24 23.50 23.45 23.36
5 12 0 QPSK 22.52 22.49 22.45
5 12 7 22.57 22.52 22.45
5 12 13 22.55 22.49 22.43
5 25 0 22.54 22.48 22.49
5 1 0 22.74 22.71 22.69
5 1 12 22.72 22.72 22.65
5 1 24 22.76 22.71 22.59
5 12 0 16-QAM 21.54 21.53 21.45
5 12 7 21.58 21.55 21.45
5 12 13 21.59 21.49 21.44
5 25 0 21.55 21.52 21.45
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LTE Band 26 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
15 1 0 23.77 23.52 23.56
15 1 37 23.51 23.46 23.49
15 1 74 23.46 23.49 23.43
15 36 0 QPSK 22.60 22.66 22.62
15 36 20 22.58 22.56 22.61
15 36 39 22.53 22.59 22.53
15 75 0 22.59 22.54 22.57
15 1 0 22.84 22.80 22.73
15 1 37 22.78 22.73 22.81
15 1 74 22.71 22.77 22.70
15 36 0 16-QAM 21.60 21.54 21.46
15 36 20 21.60 21.54 21.59
15 36 39 21.51 21.59 21.53
15 75 0 21.56 21.52 21.57
10 1 0 23.70 23.67 23.63
10 1 25 23.66 23.61 23.58
10 1 49 23.74 23.62 23.57
10 25 0 QPSK 22.72 22.68 22.64
10 25 12 22.74 22.67 22.65
10 25 25 22.70 22.65 22.61
10 50 0 22.70 22.66 22.65
10 1 0 22.92 22.96 22.91
10 1 25 22.91 22.89 22.83
10 1 49 22.99 22.88 22.80
10 25 0 16-QAM 21.70 21.68 21.63
10 25 12 21.72 21.67 21.64
10 25 25 21.67 21.63 21.61
10 50 0 21.72 21.67 21.64
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LTE Band 26 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
5 1 0 23.64 23.53 23.49
5 1 12 23.58 23.51 23.46
5 1 24 23.58 23.52 23.46
5 12 0 QPSK 22.61 22.53 22.48
5 12 7 22.64 22.55 22.50
5 12 13 22.61 22.56 22.48
5 25 0 22.62 22.52 22.50
5 1 0 22.83 22.80 22.71
5 1 12 22.82 22.82 22.71
5 1 24 22.82 22.78 22.68
5 12 0 16-QAM 21.62 21.55 21.50
5 12 7 21.65 21.56 21.52
5 12 13 21.61 21.55 21.50
5 25 0 21.60 21.53 21.49
3 1 0 23.70 23.63 23.57
3 1 8 23.68 23.60 23.57
3 1 14 23.69 23.59 23.53
3 8 0 QPSK 22.70 22.64 22.60
3 8 4 22.71 22.64 22.63
3 8 7 22.67 22.61 22.59
3 15 0 22.72 22.66 22.58
3 1 0 22.91 22.89 22.80
3 1 8 22.91 22.88 22.78
3 1 14 22.93 22.87 22.75
3 8 0 16-QAM 21.77 21.69 21.62
3 8 4 21.78 21.72 21.66
3 8 7 21.74 21.67 21.64
3 15 0 21.73 21.66 21.61
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LTE Band 26 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
1.4 1 0 23.30 23.24 23.15
1.4 1 3 23.37 23.31 23.21
1.4 1 5 23.30 23.24 23.11
1.4 3 0 QPSK 23.37 23.28 23.20
1.4 3 1 23.43 23.32 23.24
1.4 3 3 23.37 23.29 23.21
1.4 6 0 22.35 22.28 22.22
1.4 1 0 22.55 22.51 22.40
1.4 1 3 22.63 22.57 22.47
1.4 1 5 22.57 22.50 22.40
1.4 3 0 16-QAM 22.35 22.31 22.20
1.4 3 1 22.39 22.33 22.23
1.4 3 3 22.33 22.27 22.20
1.4 6 0 21.42 21.34 21.28
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LTE Band 41 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 23.68 23.76 23.64
20 1 49 23.67 23.75 23.53
20 1 99 23.45 23.76 23.45
20 50 0 QPSK 22.58 22.75 22.54
20 50 24 22.68 22.90 22.63
20 50 50 22.66 22.89 22.42
20 100 0 22.42 22.67 22.55
20 1 0 22.20 22.80 22.97
20 1 49 22.67 22.73 22.66
20 1 99 22.81 22.78 22.48
20 50 0 16-QAM 21.74 21.81 21.59
20 50 24 21.70 21.74 21.63
20 50 50 21.76 21.85 21.58
20 100 0 21.59 21.70 21.54
15 1 0 23.24 23.75 23.52
15 1 37 23.58 23.77 23.55
15 1 74 23.50 23.83 23.39
15 36 0 QPSK 22.64 22.86 22.81
15 36 20 22.78 22.76 22.70
15 36 39 22.67 22.82 22.49
15 75 0 22.45 22.78 22.54
15 1 0 22.23 22.89 22.67
15 1 37 22.76 23.00 22.78
15 1 74 22.84 22.95 2251
15 36 0 16-QAM 21.77 21.78 21.63
15 36 20 21.84 21.80 21.46
15 36 39 21.66 21.93 21.55
15 75 0 21.68 21.83 21.63
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LTE Band 41 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 23.27 23.69 23.59
10 1 25 23.69 23.71 23.65
10 1 49 23.66 23.84 23.47
10 25 0 QPSK 22.67 22.77 22.63
10 25 12 22.80 22.75 22.60
10 25 25 22.71 22.89 22.68
10 50 0 22.50 22.75 22.67
10 1 0 22.40 22.81 22.62
10 1 25 22.67 22.89 22.50
10 1 49 22.77 22.86 22.45
10 25 0 16-QAM 21.89 21.71 21.62
10 25 12 21.81 21.82 21.75
10 25 25 21.77 21.69 21.64
10 50 0 21.68 21.75 21.61
5 1 0 23.65 23.78 23.59
5 1 12 23.72 23.83 23.56
5 1 24 23.60 23.68 23.47
5 12 0 QPSK 22.79 22.77 22.64
5 12 7 22.76 22.81 22.69
5 12 13 22.76 22.86 22.60
5 25 0 22.80 22.82 22.61
5 1 0 22.57 22.82 22.67
5 1 12 22.87 22.87 22.68
5 1 24 22.73 22.81 22.48
5 12 0 16-QAM 21.75 21.79 21.55
5 12 7 21.74 21.77 21.55
5 12 13 21.73 21.87 21.57
5 25 0 21.73 21.82 21.59
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LTE Band 13

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.45 51 4.09 6.12 PASS
Highest CH - - - -
LTE Band 13/ 10MHz / QPSK
Middle Channel/ 1RB Middle Channel / Full RB
Ref Level 30.00 gém _ Offset 10,60 d& Ref Level 30.00 dém _ Offset 10,60 d&
lo_att 30d8_AQT 2ms @ RBW 10 MHz o att 30 d8__ AQT 2ms @ RBW 10 MHz
0152 view 0153 view
:\"\‘7: H B -
0.1 0.1
3
i
1
0.0 - 0.01
= 1 \
{
|
1E 1E: E
1E 1E
\
F‘,r 782.0 MHz Mean Pwr + 20.00 dB. CF 782.0 M — i Mean P: 20.00 dB
—r y i Function ”"s:r:ples: 130000 C| e y Ci ive Distribution Function Fﬂns:rr:;:les: 130000
Mean | Peak | crest | 10% | 1% | _B8.1% | 0.01% | Mean | pPeak | crest | 10% | 1% | _B8.19% | 0.01% |
Trace 1 19.78 dBm 23,20 dBm 3.42 d8 2.81d8 3.42 d8 3.45 d8 3.45 d8 Trace 1 20.43 dBm 25.85 dBm 5.43 d8 2.41 d8 4.32 d8 S.10 d8 5.36 dé
L_ e o e X i e
Date: 20 AUG 2018 11:47.22 Date: 20AUG.2018 11:47:33
LTE Band 13/ 10MHz / 16QAM
Middle Channel/ 1RB Middle Channel / Full RB
Ref Level 30.00 gém _ Offset 10,60 d& Ref Level 30.00 dém _ Offset 10,60 d&
b att 30d8__AQT 2ms @ RBW 10 MHz o att 30d8__AQT 2ms @ RBW 10 MHz
0152 view 0153 view
= — = T
0.1 e 0.1
0.0 0.01
1€ 1€ Y
1€ 1€ ‘
Y
\
1€ 1€ +
k:r 782.0 MHz Mean Pwr + 20.00 dB °F 782.0 MHz i Mean Pwr + 20.00 dB.
y i Function Samples: 130000 Ci y Ci ive Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.1% | 0.01% | Mean | Peak | crest | 10% | 1% | _B8.9% | 0.01% |
Trace 1 [ 15.00 dem  23.16 dém 4.08 d8 3.10 d8 4.03 d8 4.09 d8 4.14 08 Trace 1 [ 19.44 dem  26.27 dBm 6.83 d8 3.04 d8 4.99 d8 6.12 d8 6.55 08
T T we X G -
Date: 20 AUG 2018 11:43.35 Date: 20 AUG.2018 11:46:54

TEL : 886-3-327-3456 Page Number 1 Al3-10f14
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM| QPSK 16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.94 4.85 - - - - -
Middle CH - - - - 487 | 492 | 9.73 | 9.59 - - -
Highest CH - - - - 490 | 4.84 - - - - -
TEL : 886-3-327-3456 Page Number : Al13-2 of 14

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum ‘%‘ 2
Ref Level 30.00 dBm  Offset 10,60 dB w RBW 100 kHz Ref Level 20.00 cBm  Offset 10,80 dB e RBW 100 kHz
o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
Mi[1] 13.95 dBm| Mi[1] 14.28 dBm|
780.79900 MHz| 780.99900 MHZ]
. ndg"%! 26.00 dB)| &0 ndB ' 26.00 dB)|
o s oL A B 4.935000000 MHz| i A 0 A pa P [ VA 4.845000000 MHZ|
g Q factor 158.2 . Q factor 161.2
od od
-10 -10 (]
20 i — -20 7
5 N /
-30 . -30
WA
-40 4 -40
/
5044 Spge
-60 di -60
GCF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
M1 1 780.799 MHz 13.95 dém ndB down 4,935 MH2 M1 1 780.999 MHz 14.28 dém ndé down 4,845 MH2
T1 1 777.042 MHz -12.26 dBm nds 26.00 d8 T1 1 777.072 MHz -11.49 dam nds 26.00 d8
T2 1 781.978 MHz -12.17 dém Q factor 158.2 T2 1 781.918 MHz -12.00 dém Q factor 161.2
( )i ] T o8 ( ) )

Date: 20.AUG.2018 11:08:50

Date: 20.AUG.2018 11.08:39

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

G G
v v
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 dB « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.13 dBm| Mi[1] 12.60 dBm)|
780.76100 MHz 782.94900 MHZ]
20 ndB 26.00 dB} & ndis 26.00 dB|
104d oA AN~ AN B 4.865000000 MHz| v st P P prn B v ™ 4.915000000 MHZ|
Q factor \ 160.5 f ] " ¥ Q factor 159.3|
od T od
-10 \, -10 1
\ Y
-20 df ‘1 - 20 df [[
e A e s / AP LR
v A A '%' SRR 14
-40
50 -50
-60 di -60
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 780.781 MHz 14.13 d8m ndB down 4.865 MH2 1 782.949 MHz 12.60 dém ndé down 4.915 MH2
T1 Y 779.542 MHz -11.70 d8m nds 26.00 d8 T1 1 779.532 MHz -13.30 dBm nds 26.00 d8
T2 1 784.408 MHz -11,71 dém Q factor 160.5 T2 1 784.448 MHz -13.10 d8ém Q factor 159.3
)i TIIIID o8 )i
L J L L J

Date: 20 AUG.2018 11:19:44

Date: 20.AUG.2018 11:19:56

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

sectrum l“@"‘ pectrum k2
Ref Level 30.00 GBm  Offset 10,60 di w RBW 100 kHz Ref Level 20.00 GBm  Offset 10,80 dE w RBW 100 kHz
jo Att 30ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(017K Max (@ 1Pk Max
MiL1] 14.57 dbm| [ETEY] 14.25 dBm)
784.76000 MHz| 785.17900 MHz|
& b nds 26.00 dB| #o Ty nd8 26.00 dB)|
i e ) 4.895000000 MH2 T T e LB A A A 4.835000000 MHZ]
7 Qfactor \ 160.3) ] Qlactor \ 162.4
od [ | o |
i, \ \
B / : . 1 1
-10 / \ -10 ¥ ¥
20 d 20 di / \\
/ L / \
AT v/ /
=30-dBar =T - - - b
2 AT - oA AT ot W
-
-40 di -40 di
-50 di 50 d
60 -60
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 784.76 MHz 14.57 dem ndB _down 4.895 MHz ML 1 785.179 MHz 14.25 dBm ndé down 4.835 MHz
T1 1 782.012 MHz -11.14 d8m nds 26.00 d8 T1 1 782.072 MHz -11.94 d8m nd8 26.00 d8
T2 1 786.908 MHz -11.33 dBm Q factor 160.3 T2 1 786.908 MHz -11.37 dem Q factor 162.4
) I e )

Date: 20 AUG.2018 11:21:03

Date: 20 AUG.2018 11:20.52

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-3of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

=)

Date: 20 AUG.2018 11:30:30

Date: 20.AUG.2018 11:30:19

rum -
Ref Level 30.00 dBm  Offset 10,60 d w RBW 300 kHz Ref Level 20.00 dBm  Offset 10,80 dB e RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @ 1Pk Max
M1[1] 15.85 dbm| Mi[1] 16.21 dBm|
782.4200 MHZ| 785.6760 MHz|
& ndB 26.00 dB| & 26.00 dB|
o L~ g/ — VRN A 9.730000000 MHZ| 104 AN AT N N \ 9.590000000 MHZ|
f Q factor 80.4) ‘l Q factor B81.9|
od f 0d / \
] ] |
10 7 -10 &
/ { |
-20d + -20 di f A
y' / \\_ e~
-30 7 = -30 - S
/ Bii !
-40 - = 40 A\
/ X 7
~ N =7
60 -60
GCF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value Y-value |__Function | Function Result
M1 1 782.42 MHz 15.85 dém ndB down 9.73 MH2 M1 1 785.676 MHz 16.21 dém nde down 9.59 MHz
TL 1 777.085 MHz -9.81 dBm nds 26.00 dB TL 1 777.225 MHz -9.06 dBm nds 26.00 d8
T2 1 786.815 MHz -9.78 dBm Q factor 80.4 T2 1 786.815 MHz -10.15 d8m Q factor 81.9
e —
- L L J al

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al3-40f 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.49 - - - - -
Middle CH - - - - 4.50 4.49 9.07 9.05 - - -
Highest CH - - - - 4.50 4.50 - - - - -
TEL : 886-3-327-3456 Page Number : A13-5of 14

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

LTE Band 13

Lowest Channel

/ 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 20.AUG.2018 11:08:16

pectrum “'é’ 2
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 14.58 dBm| Mi[1] 13.46 dBm)|
761.54800 MHz| 780.81900 MHz|
0 M1 2
# » Occ Bw ¥ 4.485514486 MHz| g 4.485514486 MHz|
1A A sl 5 la,
i LV TaC ., WY VAW W, 10 df 7 = =
/
od od :
/
10 -10 7
20d 20d / T
/ / e
30 -30 ~
N
-40 J/ -40
AR
60 d -60
GCF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML 1 761,548 MHZ 14.58 dBm ML i 780.819 MHz 13,48 dBm
T1 1 777.26224 MHz 9.1 d8m Oce Bw 4.485514486 MH2 T1 1 777.26224 MHz 8.62 dom Occ Bw 4.485514486 MH2
T2 1 781.74775 MHz 8.21 dbm T2 1 781.74775 MHz 8.37 dbm
( )i ] T o8 ( ) ) TIin

Date: 20.AUG.2018 11.08:27

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

=)

Ref Level 30.00 dbm

=)

Date: 20.AUG.2018 11:20:18

Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 dB « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.55 dBm| Mi[1] 14.26 dBm)|
o 7681.01100 MHz - 782.47000 MHz
4.495504496 MHZ| Occ Bw 4.485514486 MHz|
i A LA v AN\ A, pos AL 2
¥
s \ o [ \
\
\ [ \
-10 T -10 7
\ / I
di d i )
-20 T -20
A 7 5
& VAR ANAM AN 2 s LSOV a
,;‘\/W"'\ . v ;‘_ NS T =
-40 df -40
50 -50
-60 di -60
CF 782.0 MHz 1001 pts SEBH 10.0 MHz CF 782.0 MHz 1001 E(s Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
781.011 MHz 14.55 dem 1 782.47 MHz 14.28 deém
T1 Y 779.75225 MHz 9.24 dBm Occ Bw 4.495504496 MHz T1 1 779.76224 MHz 9.14 dém Occ Bw 4.485514486 MHz
T2 1 784.24775 MHz 5.27 dem T2 1 784.24775 MHz 7.28 dem
)i T ee )i uinmnn e
L J L L J

Date: 20.AUG.2018

11:20.06

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 20 AUG.2018 11:20.28

sectrum l“@"‘ pectrum k2
Ref Level 30.00 GBm  Offset 10,60 di w RBW 100 kHz Ref Level 20.00 GBm  Offset 10,80 dE w RBW 100 kHz
jo Att 30ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 14.62 dbm| [ETEY] 13.01 dBm
e 782.92200 MHz| a5 784.86000 MHz|
3 occ Bw 4.495504496 MHZ] Oce Bw 4.495504496 MHZ]
T3 A A AN A A P P L 2
o SVALWAL SUPZATOTYe SLUN L AN 10 £ N A
f \ {
od | \ 5 ),
/ \
-10 di
-20d T
368 : o
RN
-40 di
-50 di 50 d
60 -60
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 782.922 MHz ML 1 764.86 MHz 13.01 dém
T1 1 782.25225 MHz Occ Bw 4.495504496 MHz T1 1 782.25225 MHz 8.36 dém Occ Bw 4.495504496 MHz2
T2 1 786.74775 MHz T2 1 786.74775 MHz 8.62 dem
) I e ) e

Date: 20 AUG.2018

11:20:41

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-6 of 14



ssamonias. FCC RADIO TEST REPORT Report No. : FG851419-01A

rum - 2
Ref Level 30.00 dém _ Offset 10,60 d& w RBW 300 khz Ref Level 30.00 cbm _ Offset 10.60 dB w RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @ 1Pk Max
M1[1] 15.36 dBm| Mi[1] 15.03 dBm|
o < 762.8990 MHz| - < 783.0390 MHz|
y OccBw 9.070929071 MHz Y OccBw 9.050949051 MHZ
5 R L G BN G 1 T PRy N~ A
10 dB: .’/“ v/ Y \ 10d8 Y/ Va v
/ 1 [
od i 1 0d / \
/ \ / \
/ \ 1
10 f X -10 +
/ \ / %
20 d Jf -20d £ -
/ J |
-30 = -30 dBm: = : .
1 / \ .
-40 7 -40 - o
SOy NS VY P P ey
60 -60
GCF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 1 782.899 MHz 15.36 dém M1 1 783.039 MHz 15.03 dém
T1 1 777.4845 MHz 9.60 dBm Oce Bw 9.070929071 MHz T1 1 777.4845 MHz .90 dom Occ Bw 9.050949051 MH2
T2 1 786.5554 MHz 10.47 dBm T2 1 786.5355 MHz 9,92 dBm
e ————
Date: 20 AUG.2018 11:29:56 Date: 20 AUG.2018 11:30.07

TEL : 886-3-327-3456

Page Number 1 A13-7 of 14
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

m Ug um I k&
Ref Level 30.00 dBm  Offset 10.80 di Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.80 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dkiun SOURLOUS INE ABS DPAES 20 dt-”“ SRURLOUS. INE _ABS DAB
10 d: 1"1 10 dam
i | " |
-10 d8m I% -10 d8 —] li
20 dB jJ & -20 dBm J 1
SPURIOUS_LINE_ABS / \ II 1 SPURIOUS_LINE_ABS_ ] \
1 -40 dBm nn L/ \J\
[_ e T -50 de i
00 SR I
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Freguency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 763.40160 MHz -61,08 dBm -26.08 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.30370 MHz -61.01 dBm -26.01 d8
775.000 MHz 775.900 MHz 100.000 kHz 775.88696 MHz -48.37 dBm -35.37 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.54261 MHz -49.07 dBm -36.07 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98856 MHz -52.17 dBm -39.17 dB 775.900 MHz 776.000 MHz 30.000 kHz | 775.91444 MHz ~54.06 dBm | -41.06 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.37263 MHz 19.54 dBm -10.46 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,67532 MHz 19.64 dBm -10.36 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,01004 MHz -53.62 dBm -40.62 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.02323 MHz -51.68 dBm -38.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 785.02762 MHz -49.55 dBm -36.55 dB 788,100 MHz 793.000 MHz | 100.000 kHz 788,85140 MHz -41.87 dBm -28.87 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.62987 MHz -61.02 dBm -26.02 dB 793.000 MHz 806.000 MHz 6.250 kHz 798.14935 MHz -60.98 dBm -25.98 dB

\ig Y

Date: 20.AUG.2018 11:15:31

)|

Date: 20 AUG.2018 11:27:44

L

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

e m Sp um
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 Evgpwr
Limit ¢heck PABS Limit ¢heck PABS
20 chLun BOURIOUS INE _ABS DPABES 20 dhinn sBURLOUS. INE _ABS D
10 d; 10 dBm
0 dei o di R e |
N i |
- / | o !J |
SPURIOUS_LINE_ABS_ /' SPURIOUS_LINE_ABS_ J
40 dB \“r -40 di N
S0 d [J S0 d [.
da L0 dRms T
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766.45854 MHz -61.12 dém -26.12 dB 763.000 MHZ 775.000 MHz 6.250 kHz 774.33467 MHZ -61.10 dBm ~26.10 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -43.84 dBm -30.84 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -48.29 dBm -35.29 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99286 MHz -47.31 dBm -34.31 dB 775.800 MHz 776.000 MHz 30.000 kHz 775.94950 MHz Z52.79 dBm ~39.70 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,48452 MHz 5.57 dBm -24.43 dB 776.000 MHz 788.000 MHz 100.000 kHz 782.62338 MHz 5.22 dBm -24.78 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03312 MHz -48.25 dém -35.25 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01523 MHz -43.09 dBm -30.00 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.44021 MHz -43.96 dBm -30.96 d& 788.100 MHz 793.000 MHz | 100.000 kHz 788,15140 MHz -39.01 dBm -26.01 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.56494 MHz -61.13 dBm -26.13 d& 793.000 MHz 806.000 MHz 6.250 kHz 802.38312 MHz -61.23 dBm -26.23 dB
-~ v

Date: 20.AUG.2018 11:10:30

Date: 20 AUG.2018 11:22:43

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A13-8 of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

p im

Ref Level 30.00 dem
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Sp

um

Ref Level 30,00 deém
SGL Count 100/100

Offset 10.80 d& Mode Auto Sweep

J

Date: 20.AUG.2018 11:13:51

@1 AvgPwr @1 AvgPwr
Limit fheck PABS Limit §heck PARS

20 dbiie—$SBURIOUS ) INE ABS pAkS 20 dBHpe—FRUBLAUS LINE ARS DAL

10 d: ﬂ 10 dam

i | s

-10 dem 1 f% -10d8 =] ’

20d8B ) \ -20 dBm [ \

SPURIGUS_LINE_ABS_ / \ I'i SPURL LINE_ABS_ / \

-40 dB \) i -40 dBm Jﬂ] L/ \__}

S0 d I -50 de e i L

S0.48 - 00y =

Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | Range Up RBW Frequency |__Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 767.24975 MHz -61.11 dBm -26.11 d& 763.000 MHz 775.000 MHz 6.250 kHz 765.66733 MHz -61.06 dBm -26.06 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88786 MHz -48.22 dBm -35.22 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.80604 MHz -48.88 dBm -35.88 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96469 MHz -51.95 dBm -38.95 dB 775.900 MHz 776.000 MHz 30.000 kHz | 775.98816 MHz -53.90 dBm -40.90 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.32468 MHz 18.67 dBm -11.33 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 18.83 dBm -11.17 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.06608 MHz -53.93 dém -40.93 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.04341 MHz -50.86 dBm -37.86 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.63112 MHz -49.54 dBm -36.54 dB 788.100 MHz 793,000 MHz | 100.000 kHz 758.80734 MHz -43.54 dBm -30.54 dB
793.000 MHz 806,000 MHz 6.250 kHz 801,08442 MHz -61.00 dBm -26.00 dB 763.000 MHz 806.000 MHz | 6.250 kHz 794.08442 MHz | -61.16 dBm -26.16 dB
kg Y

( )|

Date: 20. AUG.2018 11:26:04

J Imn

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

pe m Spectrum I

Ref Level 30.00 dBm  Offset 10.80 db Mode Auto Sweep Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

[@1 AvaPwr [erzvapwr
Limit §heck PAFS Limit Gheck PABS |
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Range Low RangeUp | RBW | Frequency | __PowerAbs |  aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit

763.000 MHz 775.000 MHz 6.250 kHz 767.09391 MHz -61.21 dBm -26.21 d8 763.000 MHz 775.000 MHz 6.250 kHz 763.11388 MHz -61.00 dBm -26.00 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89146 MHz -43.96 dém -30.96 d8 775.000 MHz 775.900 MHz 100.000 kHz | 775.85549 MHz -48.24 dBm -35.24 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97567 MHz -47.73 dBm -34.73 dB 775.800 MHz 776.000 MHz 30.000 kHz 775.98826 MHz -52.00 dBm ~39.00 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.67632 MHz 4.68 dBm -25.32 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,95904 MHz 4.21 dBm -25.79 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.06968 MHz -48.01 dém -35.01d8 | 788.000 MHz 788.100 MHz | 30.000 kHz 788.08956 MHz -43.28 dBm -30.28 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.19056 MHz -43.73 dBm -30.73 dB 788.100 MHz 793.000 MHz | 100.000 kHz 788.11224 MHz -39.18 dBm -26.18 dB
793.000 MHz 806.000 MHz 6.250 kHz 803.42208 MHz -61.04 dBm -26.04 d8 793.000 MHz 806.000 MHz 6.250 kHz 798.74675 MHz -61.24 dBm -26.24 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ctrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10,80 d& Mode Auto Sweep

Ref Level 30.00 dém Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 770.22278 MHz -60.95 dém -25.95 dB 763.000 MHz 775.000 MHz 6.250 kHz 771.60140 MHz -61.24 dBm -26.24 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88696 MHz -48.84 dém -35.84 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.09755 MHz -48.98 dBm -35.98 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98566 MHz -52.88 dém | -39.88 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93302 MHz -53.95 dBm -40.95 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.57642 MHz 19.62 dBm -10.38 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 19,57 dém -10.43 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00704 MHz -54.07 dém -41.07 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.07667 MHz -52.32 dBm -39.32 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.84650 MHz -49.55 dém -36.55 dB 788.100 MHz 703.000 MHz 100.000 kHz 790.79476 MHz -48.47 dBm -35.47 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.91558 MHz -60.81 dBm -25.81 dB 703.000 MHz 806.000 MHz 6.250 kHz 805.26623 MHz -61.06 dBm -26.06 dB
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Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit |
763,000 MHz 775.000 MHz | 6.250 kHz 766.80619 MHz -61.14 dBm -26.14 dB
775,000 MHz 775,900 MHz | 100.000 kHz | 775.89236 MHz -45.60 dBm -32.60 dB
775.900 MHz 776.000 MHz | 30.000 kHz 775.99725 MHz -49.23 dBm -36.23 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.61139 MHz 2.30 dBm -27.70 dB |
788.000 MHz | 788,100 MHz | 30.000 kHz 788.04181 MHz -41.43 dBm -28.43 dB
788,100 MHz | 793.000 MHz 100.000 kHz | 788.11224 MHz -37.99 dBm -24.99 dg
793,000 MHz 806.000 MHz | 6.250 kHz 802.11039 MHz -61.05 dBm -26,05 dB
)yl J (]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ctrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10,80 d& Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 773.44755 MHz -61.09 dém -26.09 dB 763.000 MHz 775.000 MHz 6.250 kHz 768.26873 MHz -61.21 dBm -26.21 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83571 MHz -48.51 dém -35.51dB 775.000 MHz 775.900 MHz 100.000 kHz 775.15950 MHz -49.04 dBm -36.04 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97148 MHz -53.40 dém | -40.40 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.95949 MHz -54.02 dBm -41.02 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.58841 MHz 18.74 dBm -11.26 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 18.73 dBm -11.27 d8
788.000 MHz 788.100 MHz 30.000 kHz 788,00954 MHz -53.90 dBm -40.90 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.07468 MHz -52.69 dBm -39.60 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.16608 MHz -49.55 dém -36.55 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.42063 MHz -48.57 dBm -35.57 dB
793.000 MHz 806.000 MHz 6.250 kHz 799.40909 MHz -61.14 dém -26.14 dB 703.000 MHz 806.000 MHz 6.250 kHz 805.55195 MHz -61.02 dBm -26.02 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

Conducted Spurious Emission

LTE Band

13 /5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763.000 MHz | 100,000 kHz 743.03573 MHz -58.93 dBm -45,93 dB 30.000 MHz | 763.000 MHz 100,000 kHz 684.05872 MHz -58.94 dBm -45,94 dB
806.000 MHz 1.000 GHz 100,000 kHz 966.01849 MHz -57.65 dBm -44.65 dB 806.000 MHz 1.000 GHz 100,000 kHz 973.96852 MHz -57.46 dBm -44.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97876 GHz -47.58 dBm -34.58 dB 1.000 GHz 3.000 GHz | 1.000 MHz 2.99825 GHz -47.48 dBm -34.48 d&
3.000 GHz 8.000 GHz 1.000 MHz 7.55279 GHz -42.70 dBm -29.70 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.55379 GHz -42.91 dBm -29.91 dB
T
l )i ) T o8 [ )| J TN oa

Middle Channel / QPSK

Middle Channel / 16QAM

trum - pectrum ué’
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 763,000 MHz | 100.000 kHz | 756.22314 MHz -58.85 dBm -45,85 dB 30.000 MHz | 763.000 MHz 100.000 kHz 733.87781 MHz -58,93 dBm -45,93 dB
806,000 MHz 1.000 GHz 100.000 kHz 946.24038 MHz -57.51 dém -44.51 dB 806,000 MHz 1.000 GHz 100,000 kHz 994.03748 MHz -57.44 dBm -44.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98025 GHz -47.46 dBm ~34.46 dB 1.000 GHz 3.000 GHz | 1.000 MHz 2.99125 GHz -47.58 dBm ~34.58 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55479 GHz -42.71 dBm -29.71 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.82427 GHz -42.70 dBm -29.70 dB
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L )| J Qi L ] J CHRNERERD wa

Date: 20.AUG.2018 11:19:32

Date: 20.AUG.2018 11:18:32

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-12 of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

LTE Band

13 /5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

trum - pectrum o
Ref Level 0.00 dém Offset 10,80 d& Mode Auto Sweep Ref Level 0.00 dém Offset 10,80 dB Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763.000 MHz | 100,000 kHz 745.59995 MHz -58.84 dBm -45.84 dB 30.000 MHz | 763.000 MHz 100,000 kHz 761.71789 MHz -58.83 dBm -45,83 dB
806.000 MHz 1.000 GHz 100,000 kHz 852.48826 MHz -57.71 dBm -44.71 dB 806.000 MHz 1.000 GHz 100,000 kHz 986.76612 MHz -57.71 dBm -44.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97126 GHz -47.66 dBm -34.66 d& 1.000 GHz 3.000 GHz | 1.000 MHz 2.99475 GHz -47.56 dBm -34.56 d8
3.000 GHz 8.000 GHz 1.000 MHz 7.55429 GHz -42.69 dBm -29.69 db 3.000 GHz 8.000 GHz 1.000 MHz 7.55079 GHz -42.73 dBm -29.73 dB
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Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 763,000 MHz | 100.000 kHz 725.81884 MHz -58.94 dBm -45,94 dB 30.000 MHz 763.000 MHz 100.000 kHz 736.44203 MHz -58.87 dBm -45,87 dB8
806,000 MHz 1.000 GHz 100.000 kHz 972.61119 MHz -57.53 dBm -44.53 dB 806.000 MHz 1.000 GHz 100.000 kHz 993.26187 MHz -57.43 dBm -44.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99775 GHz -47.45 dBm -34.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99725 GHz -47.70 dBm -34.70 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55629 GHz -42.75 dBm -29.75 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.54830 GHz -42.82 dBm -29.82 d&
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG851419-01A

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
0 (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0014
40 Normal Voltage 0.0005
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0014
-10 Normal Voltage 0.0020 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0010
Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.2 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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womanras. FCC RADIO TEST REPORT Report No. : FG851419-01A
LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.74 5.13 4.32 6.12
Middle CH 3.68 4.9 4,72 6.06 PASS
Highest CH 3.57 484 4.38 5.94
TEL : 886-3-327-3456 Page Number 1 Al7-1 of 17

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG851419-01A

LTE Band 17 / 10MHz / QPSK
Lowest Channel / 1RB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG851419-01A

LTE Band 17 / 10MHz / 16QAM
Lowest Channel / 1RB
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fo_att 30de AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
0152 view @153 view
1
00 L 00 < =
i N \, <
\
1E- 1€
\
‘\
1E. 1E: i <
|
Er 711.0 MHz Mean Pyer + 20.00 dB (CF 711.0 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci ive Di ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.010% | Mean | peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 [ 16.92 dbm  23.32 dBm 4.40 dB 3.04 d8 4.20 dB 4.38 4B 4.41 08 Trace 1 [ 19.44 dBm  25.66 dbm 6.2 dB 3.04 d8 4.96 dB .94 dB 5.20 0B
— — — —————
L JU J EERRREE ) L JU J G e
Date: 22 AUG.2018 20.08:46 Date: 22 AUG.2018 20.08:56
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 494 | 493 | 9.83 | 9.83 - - -
Middle CH - - - - 489 | 488 | 977 | 9.77 - - -
Highest CH - - - - 496 | 489 | 9.63 | 9.89 - - -
TEL : 886-3-327-3456 Page Number 1 Al7-4 of 17

FAX . 886-3-328-4978




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG851419-01A

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 22.AUG.2018 19.26:34

pectrum -
Ref Level 30.00 dém _ Offset 10.70 db w RBW 100 khz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 14.39 dBm| Mi[1] 12.75 dBm)|
708.51800 MHz| 704.33200 MHZ]
& ndB 26.00 dBj & M1 ndB 26.00 dB|
o WA e e D BN 4.935000000 MHZ ol X AR SR Loen ety 4.925000000 MHZ|
/ Q factor \ 143.6) I Q factor 143.0)
d d \ i |
0 / 0 T
§ 1/
i -10 i
20d
N N~ A~ |
1 o M I f wl . -
A0 dBoT - = o
-40 -40
50 -50
60 d -60
GCF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 708.518 MHz 14.39 dem nde down 4.935 MHz ML i 704.332 MHz 12,75 dém nd8 down 4.925 MHz
T1 1 704.052 MHz -11,82 dBm nds 26.00 d8 T1 1 704.032 MHz -13.37 dam nds 26.00 d8
T2 1 708.988 MHz -11,95 dém Q factor 143.6 T2 1 708.958 MHz -12.89 dém Q factor 143.0
( )i ] T o8 ( ) )

Date: 22 AUG.2018 19:26:45

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 22.AUG.2018 19:34:00

G o
v v
Ref Level 30.00 dém Offset 10.70 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.38 dBm| Mi[1] 12.68 dBm)|
712.18800 MHz| 711.36900 MHz|
& ndB M 26.00 dB)| & ndB M 26.00 dB)
10 d Y, N A AN B \r/vm/“\} 4.885000000 MHZ v ~ AR il YNNG S 4.875000000 MHz|
Qfactor | 145.8 f e - Q factor 145.9)
0di % 0di
/
3 f
2 /
-10 - -10 =
55 \ i /
L TR .
rh il el e DN
o= 30 » = < -
30 dBmpv L 7
-40
50 -50
-60 di -60
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 712.188 MHz 14.38 d8m ndB down 4,885 MH2 711.369 MHz 12.68 dém ndé down 4,875 MH2
T1 Y 707.562 MHz -11.94 dB8m nds 26.00 d8 T1 1 707.552 MHz -13.08 dBm nds 26.00 d8
T2 1 712.448 MHz -11,51 dém Q factor 145.8 T2 1 712.428 MHz -13.38 dém Q factor 145.9
)i TIIIID o8 )i uinmnn e
L J L L J

Date: 22.AUG.2018 18.24:11

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 22 AUG.2018 19.36:46

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 10.70 di w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
MiL1] 14.27 dbm| [ETEY] 13.25 dBm)
711.44200 MHz| 712.71100 MHz|
& nds 26.00 dB| #o ™ nds 26.00 dB|
2k S LA AN R o A A 4.955000000 MHZ, ” o T 10, T BWCL A 4.885000000 MHZ|
‘° Qfactor i 143.6 u il =@ rabter "\ 145.9
od t o 7
o
-10 di \ -10d ¥
-20d . 20 di /
A \
30 AR VN T ] Ty o = M~
-40 di -40 di
-50 di 50 d
60 -60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 711.442 MHz 14.27 dem ndB _down 4.955 MHz ML 1 712.711 MHz 13.25 dBm ndé down 4.885 MHz
T1 1 710.993 MHz -11,95 d8m nds 26.00 d8 T1 1 711.042 MHz -12.70 d8m nd8 26.00 d8
T2 1 715.948 MHz -12.03 dBm Q factor 143.6 T2 1 715.928 MHz -13.18 dém Q factor 145.9
) I e )

Date: 22.AUG.2018 19.36:57
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG851419-01A

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

=)

Date: 22 AUG.2018 19.44:12

pectrum k2
Ref Level 30.00 GBm _ Offset 10.70 db w RBW 300 khz Ref Level 30.00 cBm  Offset 10.70 dB & RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT e Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 19k Max 017k Max
M1[1] 15.77 dbm| Mi[1] 15.14 dBm)|
709.6790 MHz| 704.6240 MHz|
& b & _lldﬂ 26.00 dBj & x| ndB 26.00 dB|
o o N A AAN LA BT ""\\ 9.830000000 MHz] i AN SR T A 9.830000000 MH¢|
/ Qfactor 72.2 7 Q factor \ 71.7
L
0 0
] o \
-10 '/J -10 ']'
/ | \
A 2 BN
~
-40 df -40
50 -50
60 d -60
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
709.879 MHz 15.77 d8ém ndé down 9.83 MH2 1 704.824 MHz 15.14 deém nd8 down 9.83 MH2
1 1 704.105 MHz -9.75 dbm nds 26.00 dB 1 1 704.168 MHz -10.11 dem nds 26.00 d8
T2 1 713.935 MHz -10.51 dém Q factor 72.2 T2 1 713.995 MHz -10.43 dém Q factor 71.7
X I o )i
L J L L J

Date: 22.AUG.2018 19.44:24

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 22AUG.2018 19:51:38

pectrum e
Ref Level 30.00 dém  Offset 10.70 db w RBW 300 khz Ref Level 30.00 cBm  Offset 10.70 dB w RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT e Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
mi[1] 15.70 dBm| M1[1] 17.65 dBm)|
- 713.6760 MHz| M1 712.7570 MHz|
&2 _ ndB [l] 26.00 dB)| Lk nds X 26.00 dB)
& P S AVt i s i 9.770000000 MHZ i ANANSABRY 9.770000000 MHz|
7 Q factor X 73.0) 7 Q factor 73.0|
0 { 0 {
¢ !
10 } -10
S = -20 dom - —
V ANV ANA —V N\
-30 —
-40 d -40 di
-50 -50
60 d -60 d
GF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
713.676 MAz 15.70 dBm nd8 down 9.77 MHz 1 712.757 MRz 17.65 dBm nd8 down 9.77 MHZ
T1 1 705.185 MHz -9.56 dam nda 26.00 d8 T1 1 705.185 MHz -8.30 dBm nda 26.00 d8
T2 1 714.955 MHz -10.45 dBm Q factor 73.0 T2 1 714.955 MHz -7.97 dam Q factor 73.0
X [y )i
J L L J

Date: 22.AUG.2018 19:51:50

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 22 AUG.2018 19:54:24

wn pectrum k2
Ref Level 30.00 gém _ Offset 10.70 db w RBW 300 kiz Ref Level 30.00 cbm__ Offset 10.70 dB w RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max [@1Pk Max
ML 15.82 dbm| M1l 14.25 dbm
» 711.4800 MHz| 713.5770 MHZ]
& ¥_  nds 26.00 dB| # ndB}! 26.00 dB|
i Y i A e e O 9.630000000 MHZ| §ik A By A AN 9.890000000 MHZ|
Qfactor 73.9) / Q factor 72.2]
od od
-10 -10
- - 20d
AN s B aeay N A
VALY \
-40 -40
50 -50
60 60
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 711,48 MHz 15.82 dBm nde down 9.63 MHz ML i 713.577 MAz 14.25 dBm ndB down 9.89 MHZ
T1 L 706.185 MHz -10.52 dBm nds 26.00 d8 T1 1 706.025 MHz -11.29 d8m nds 26.00 d8
T2 1 715.815 MHz -10.66 dBm Q factor 73.9 T2 1 715.915 MHz -11.88 dam q factor 72.2
) T e )
L L J L JL J

Date: 22 AUG.2018 19:54:36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 451 | 450 | 9.05 | 9.03 - - -
Middle CH - - - - 449 | 450 | 9.01 | 8.99 - - -
Highest CH - - - - 449 | 447 | 897 | 893 - - -
TEL : 886-3-327-3456 Page Number : Al17-7 of 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

( )|

Date: 22 AUG.2018 19:26:11

pectrum -
Ref Level 30.00 dém _ Offset 10.70 db w RBW 100 khz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 100 khz
o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] +.39 dbm| Mi[1] 13.71 dBm)|
- 705.19100 MHz| - 707.82900 MHZ]
Occ Bw 4.505494505 MHz occ B 4.495504496 MHz|
o Ann N AL AN ol / FAL RS PN VORBION s .
od od f
\ /
-10 -10
/ /
-20 df + -20 df £
A\ f / P
e (Y e e AW aonnl | A,
& Py WS B
-40 -40
-50 -50
-60 di -60
GCF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 705.191 MHz 14.39 dem ML i 707.829 MHz 13.71 dém
T1 1 704.25225 MHz 9.02 dém Oce Bw 4.505494505 MH2 T1 1 704.25225 MHz .84 dom Occ Bw 4.495504496 MH2
T2 1 708.75774 MHz 7.20 dem T2 1 708.74775 MHz 8,50 dém

Date: 22.AUG.2018 19.26:22

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=)

=)

( )|

Date: 22.AUG.2018 18.33:37

Ref Level 30.00 dém Offset 10.70 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.48 dbm| Mi[1] 12.81 dBm|
- : < 710.25000 MHz, - 712.00800 MHz]
R Occ Bw T 4.485514486 MHz| Occ Bw 4.495504496 MHz|
n VAN 1l y A
o / VAo Py, Wik’ W 10 di L NP IR W IV,
od 0d /
/ {
-10 -10 i
[ /
20 di /j 20 di /
b
NP, WA M N NV N
v - o 5 vAE Ly
REFT A v
-40
50 -50
-60 di -60
CF 710.0 MHz 1001 pts SEBH 10.0 MHz CF 710.0 MHz 1001 E(s Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 710.25 MHz 14.48 d8m 1 712.008 MHz 12.81 dém
T1 Y 707.76224 MHz 9.92 d8m Occ Bw 4.485514486 MHz T1 1 707.76224 MHz 8.06 dém Occ Bw 4.495504496 MHz
T2 1 712.24775 MHz 11.32 dém T2 1 712.25774 MHz 9.51 dam
T ee )i uinmnn e

Date: 22.AUG.2018 19.33.48

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=)

( J1

Date: 22 AUG.2018 19:36:23

yectrum - pectrum
Ref Level 30.00 GBm  Offset 10.70 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 10.70 di w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 13.87 dbm| [ETEY] 13.96 dBm
e 711.98200 MHz| a5 712.09100 MHz|
occ Bw 4.485514486 MHZ] 7 Oce Bw 4.465534466 MHZ]
T v % T AL
o i SNV o o eSS Y % cen A\ ol
f
o | i J \
/ " \
-10 di -10d f
7
-20 di /
Y. i s ]
T ATV e P
AV.VAYY
-40 di
-50 di 50 d
60 -60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 711.982 MHz 13.87 dem ML 1 712.091 MHz 13.98 dBm
TL 1 711.25225 MHz 9.01 dém Occ Bw 4.485514486 MHz TL 1 711.27223 MHz 7.85 d8m Occ Bw 4.465534466 MHz
T2 1 715.73776 MHz 8.43 dem T2 1 715.73776 MHz 7.27 dBm
I e ) e

Date: 22.AUG.2018 19:36:34
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